
 
 

VTE S.r.l. 
Via Luciano Lama, 5 
33050 Fiumicello - Udine 
 
Tel.: +39 0431 96488 
Tel.: +39 0431 970634 

Cap. Soc.: EUR 110.000,00 i.v. 
V.A.T.: IT 00664600327 
C.c.i.a.a. Udine 297886 
 
E-mail: info@volpitecno.com 
Web-site: www.volpitecno.com 

 

 
 
 

PAGURO 22 EK 
 
 

SPARE PARTS CATALOGUE 

 

mailto:info@volpitecno.com
http://www.volpitecno.com


    
PAGURO - SPARE PARTS CATALOGUE 

 2 

PAGURO 22 EK - TAB.1 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 3

PAGURO 22 EK - TAB.1 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD01LO0011 ENGINE KDI 2504M-MG 
1500RPM 1 

2 AD02ZA0006-00 ALTERNATOR P22EK 1 

3 AD06CA0006-00 KIT EXCHANGER WA 
P22EK 1 

4 AD11FI0001-01 INTERNAL SHOCK 
ABSORBER 4 

5   1 
6   1 

7 AD23SS0003 TEMP. SWITCH ON 
EXHAUST 1 PRONG 1 

 
 
 
 
 
 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 4 

PAGURO  22 EK - TAB.2 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 5

PAGURO 22 EK - TAB.2 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD09TR0004 TRANSFORMER, 
CURRENT 1 

2 AD09AT0005 TERMOSWITCH 1 
3 AD09RE0016 RELE' 2 

4 AD08ID0002 BATTERY CHARGER 
REGULATOR 1 

5 AD09RS0003 RESISTOR, R47 1 

6 AD08SC0015 CONNECTOR, 8 PINS 
FEMALE 1 

7 AD08SC0016 CONNECTOR, 8 PINS 
MALE 1 

8 AD08DR0001 
REMOTE CONTROL 
PANEL WITH CABLE 

(DISCONTINUED) 
1 

 
 
 
 
 
 
 
 
 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 6 

PAGURO 22 EK - TAB.3 
 

 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 7

PAGURO 22 EK - TAB.3 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40AN4393 WATER PUMP P-LOMB 1 
2 AD40AN2470 CIRCLIP 28X1.2 1 

3 AD40AN2402 BALL BEARING 60012RS 
(12X28X8) 2 

4 AD40AN3737 LIPSEAL 12x24x7 2 

5 AD40AN5396 SCREW M4x8 FOR COG 
FIXING 1 

6 ADHA0001-00 COPPER WASHER 4X8 1 

7 AD40AN2521 GASKET FOR WATER 
PUMP COVER 1 

8 AD40AN233 SCREW FOR WATER 
PUMP COVER 4 

9 AD40AN2381 CAM PLATE FOR WATER 
PUMP 1 

10 AD40AN2380 WATER PUMP COVER 1 

11 AD40AN3823 WATER PUMP IMPELLER 
(Ø 12.00 10 BLADES) 1 

12 AD40AN1092 O-RING 3403 DI. 
10.78X2.62 1 

13 AD40AN4394 WATER PUMP SHAFT 
ST106 P LOMB. 1 

 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 8 

PAGURO 22 EK - TAB.4 
 
 
 
 
 
 
 
 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 9

PAGURO 22 EK - TAB.4 
NO. CODE: DESCRIPTION Q.TY 

1    
2    
2    
3    
4    
5    
6    
7    
8    
9    

10    
11    
12    

 
 
 
 
 
 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 10 

PAGURO 22 EK - PUMP FOR OIL EXTRACTION 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 11 

PAGURO 22 EK - PUMP FOR OIL EXTRACTION 
 

NO. CODE: DESCRIPTION Q.TY 
4 AD40LO3630129 CLAMP 1 

5 AD40LO6595021 OIL EXTRACTION 
PUMP FOR LMG4000 1 

 

 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 12 

PAGURO 22 EK - PUMP FOR OIL EXTRACTION 
 
 
 
 

 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 13 

PAGURO 22 EK - PUMP FOR OIL EXTRACTION 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO9320157 RUBBER HOSE 1 
2 AD40LO4670022 GASKET 1 
3 AD40LO3527441 SPACING 1 

4 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 2 

5 AD40LO1901119 BOLT 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 14 

PAGURO 22 EK - PUMP FOR OIL EXTRACTION 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 15 

PAGURO 22 EK - PUMP FOR OIL EXTRACTION 
 

 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO6595021 EXTRACTION OIL 
PUMP FOR LMG4000 1 

2 AD40LO1770123 SCREW 1 
4 AD40LO7625209 WASHER 1 
5 AD40LO3630129 CLAMP 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 16 

PAGURO 22 EK - FUEL FILTER 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 17 

PAGURO 22 EK - FUEL FILTER 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
3 AD40LO1780101 SCREW 2 

6 AD40LO2175286 
(AD40LO2175046) 

FUEL FILTER 
CARTRIDGE 1 

11 AD40LO1770128 SCREW N 10 2 
12 AD40LO7565048 WASHER 2 
14 AD40LO7625211 WASHER 2 

18 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 4 

24 AD40LO3730082 FUEL FILTER 
(L.MARINE 1 

25 AD40LO2175286 
(AD40LO2175046) 

FUEL FILTER 
CARTRIDGE 1 

26 AD40LO1901119 BOLT 2 
28 AD40LO9800117 SCREW 2 
29 AD40LO7625062 WASHER 2 
30 AD40LO3203088 SELF-LOCKING NUT 2 



    
PAGURO - SPARE PARTS CATALOGUE 

 18 

PAGURO 22 EK - FUEL LINES 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 19 

PAGURO 22 EK - FUEL LINES 
 

 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO7270104 UNION FV 1 
2 AD40LO7330041 JOINT 1 
4 AD40LO9375691 TUBE 1 
6 AD40LO1901029 UNION BOLT 1 

7 AD40LO4670058 COPPER WASHER 
8,2X12X1,5 2 

9 AD40LO1901040 BOLT 2 
10 AD40LO4670060 COPPER WASHER 6 
13 AD40LO7270109 UNION 1 

19 AD40LO4670059 COPPER WASHER 
D14/10.2 1. 4 



    
PAGURO - SPARE PARTS CATALOGUE 

 20 

PAGURO 22 EK - HOSES FOR WATER COOLER 
 
 
 
 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 21 

PAGURO 22 EK - HOSES FOR WATER COOLER 
 

 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
4 AD40LO5365002 CONNECTING HOSE 1 
5 AD40LO3630128 CLAMP INOX 30-45 4 
7 AD40LO5365001 CONNECTING HOSE 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 22 

PAGURO 22 EK - COOLANT RADIATOR 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 23 

PAGURO 22 EK - COOLANT RADIATOR 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO7350450 HEAT EXCHANGER 
KDI2504M 1 

2 AD40LO9000239 PLUG 1 

2 AD40LO9000001 FILLER CAP R.MOTA 
37044 1 

13 AD40LO9730326 SCREW 8 

14 AD40LO4420126 EXHAUST MANIFOLD 
GASKET 4 

21 AD40LO2004002 COVER I/O r.mota 
102959 1 

22 AD40LO9730011 HSHC SCREW M6X30 
R.MOTA 32103 6 

23 AD40LO4670034 GASKET COPP. D.18,5 
D.23 THK.2 1 

24 AD40LO9080284 CAP M18x1.5 1 

25 AD40LO1202026 
(AD40LO1200023) 

ORING OR 3250 REF. 
35063 MOTà 4 

26 AD40LO9340001 
MOTA 

ELEMENT(TUBESTACK
) R.MOTA 102963 

1 

27 AD40LO9040001 DRAIN PLUG R.MOTA 
34090 1 

28 AD40LO3527001 SPACER R.MOTA 
20775 1 

29 AD40LO2004001 COVER R.MOTA 
102961 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 24 

PAGURO 22 EK - COOLANT PUMP 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 25 

PAGURO 22 EK - COOLANT PUMP 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO6584514 WATER PUMP 
LOMBARDINI 1 

2 AD40LO8150028 ORING KIT 1 
3 AD40LO4775498 GASKET 1 
4 AD40LO4200196 IMPELLER 1 
5 AD40LO5953072 NIPPLE 1 
6 AD40LO7330284 CONNECTOR 1 
7 AD40LO7330245 CONNECTOR 1 
8 AD40LO1200091 ORING 3193 1 

9 AD40LO5400054 COUPLING - CHD #3 
PTO 1 

11 AD40LO3630111 CLAMP 2 
12 AD40LO9602215 PIPE 1 
13 AD40LO3617089 CALMP 20 2 
15 AD40LO7625062 WASHER 2 
16 AD40LO9730211 SCREW 1 
17 AD40LO7625209 WASHER 1 

18 AD40LO3240008 NUT M6-Cl.8 type 1-
ISO 1 

19 AD40LO9730214 SCREW 1 
20 AD40LO9730220 SCREW 2 



    
PAGURO - SPARE PARTS CATALOGUE 

 26 

PAGURO 22 EK - AIR FILTER 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 27 

PAGURO 22 EK - AIR FILTER 
 

 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO3700481 AIR FILTER KDI ASSY 1 
3 AD40LO3630152 CLAMP DIA. 60 INOX 1 

26 AD40LO9730259 SCREW 4 



    
PAGURO - SPARE PARTS CATALOGUE 

 28 

PAGURO 22 EK - EXHAUST GAS ACCESSORIES 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 29 

PAGURO 22 EK - EXHAUST GAS ACCESSORIES 
 

 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
7 AD40LO4760001 GASKET,EXHAUST 2 
8 AD40LO9040037 CAP 1 

9 AD40LO4670061 COPPER WASHER 
D19/14.2 1.5 THK 1 

10 AD40LO9730214 SCREW 4 
11 AD40LO3630111 CLAMP 2 
13 AD40LO1770124 SCREW 4 
14 AD40LO7625209 WASHER 4 

15 AD40LO6300001 PLATE CLOUSURE 
EXHAUST OUTLET 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 30 

PAGURO 22 EK - 3rd PTO 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 31 

PAGURO 22 EK - 3rd PTO 
 

 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
3 AD40LO4580255 3RD PTO GASKET 1 

15 AD40LO9730224 SCREW 4 
19 AD40LO9730214 SCREW 4 



    
PAGURO - SPARE PARTS CATALOGUE 

 32 

PAGURO 22 EK - CYLINDER HEAD 
 
 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 33 

PAGURO 22 EK - CYLINDER HEAD 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO9201966 CYLINDER HEAD ASSY 
KDI2504 1 

2 AD40LO4731063 CYL.HEAD GASKET 
KDI2504 0,85mm 1 

2 AD40LO4731064 CYL.HEAD GASKET 
KDI2504 0,95mm 1 

2 AD40LO4731065 CYL.HEAD GASKET 
KDI2504 1,05mm 1 

3 AD40LO8990022 PLUG D.30 1 

6 AD40LO9820266 CYLINDER HEAD 
FIXING SCREW 10 

7 AD40LO2110140 INJECTOR SLEEVE 4 
8 AD40LO1200409 ORING 8 

9 AD40LO4670147 INJECTOR SLEEVE 
GASKET 4 

10 AD40LO4845283 VALVE GUIDE 16 
11 AD40LO9080037 CAP 1 

12 AD40LO4670001 COPPER WASHER 
D10/6.2 1THK 1 

13 AD40LO8546468 BRACKET 2 

14 AD40LO1770111 FLG.HEX HEAD SCREW 
M8X18 4 

15 AD40LO1970514 THIMBLE 3 
16 AD40LO8000348 EXHAUST VALVE SEAT 8 
17 AD40LO8000347 INTAKE VALVE SEAT 8 
24 AD40LO9080108 PLUG 3 



    
PAGURO - SPARE PARTS CATALOGUE 

 34 

PAGURO 22 EK - HEAD COVER 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 35 

PAGURO 22 EK - HEAD COVER 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO2125821 COMPLETE ROCKER 
ARM COVER 1 

2 AD40LO9732016 SOC HEAD CAP SCR 
M6X40L 8.8 8 

4 AD40LO9032135 CAP 1 
5 AD40LO1200015 ORING 1 
7 AD40LO1213572 SEAL RING 16X26X5 4 

9 AD40LO5066473 SHEET METAL 
SEPARATOR 1 

10 AD40LO7481064 RIVET D.4,37X6,4 15 

11 AD40LO8205137 COV.HEAD GASK.-OR 
SET 2504 M 1 

11 AD40LO8205135 COV.HEAD GASK.-OR 
SET 2504 TCR 1 

12 AD40LO8205132 HEAD/FUEL SYSTEM 
GASKET SET KDI 2504 1 

13 AD40LO8205134 COV.HEAD GASK.-OR 
SET 1903 TCR 1 

13 AD40LO8205136 COV.HEAD GASK.-OR 
SET 1903 M 1 

14 AD40LO8205131 HEAD/FUEL SYSTEM 
GASKET SET KDI 1903 1 

15 AD40LO9761046 SELF TAPPING SCREW 
M6X20 5 

16 AD40LO9580064 PIPE 1 
17 AD40LO4580254 GASKET 1 

18 AD40LO5066476 COMPLETE BREATHER 
SHEET METAL 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 36 

PAGURO 22 EK - INJECTION SYSTEM 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 37 

PAGURO 22 EK - INJECTION SYSTEM 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO9571282 FUEL TUBE 1 
6 AD40LO9376367 HP FUEL PIPE CYL.4 1 
7 AD40LO9376366 HP FUEL PIPE CYL.3 1 
8 AD40LO9376364 HP FUEL PIPE CYL.1 1 
9 AD40LO9376365 HP FUEL PIPE CYL.2 1 

16 AD40LO3240205 HEXAG.NUT M14X1,5 
WITH FLANGE 1 

18 AD40LO6590565 INJECTION PUMP 1 

19 AD40LO1770223 HEXAG.HEAD SCREW 
M8X28 DRILOC 3 

20 AD40LO5010180 INJECTOR ASSY 4 
21 AD40LO1200410 ORING 4 

22 AD40LO4670101 COPPER WASHER 
0,50mm 3/4 

22 AD40LO4670133 INJ. GASKET 1,5MM 3/4 

22 AD40LO4670142 
INJECTOR GASKET 

THICKNESS 2.5 
KDI2504TM 

4 

22 AD40LO4670143 INJECTORS GASKET 
2MM 3/4 

22 AD40LO4670176 INJECTOR GASKET 1 
mm 3/4 

23 AD40LO8546383 INJECTOR BRACKET 4 
24 AD40LO7625378 WASHER 4 

25 AD40LO1770178 HEX FLANG HEAD 
M8x35 8G+Zn.B 4 

29 AD40LO7270109 UNION 1 
31 AD40LO1901031 UNION BOLT 1 
32 AD40LO4670060 COPPER WASHER 1 
33 AD40LO9080037 CAP 1 
34 AD40LO4670060 COPPER WASHER 2 
36 AD40LO1901202 CAPSCREW M6X1 5 
37 AD40LO4670175 GASKET 5 
38 AD40LO1200286 ORING 9,25 X 1,78 3/4 
40 AD40LO6531855 NOZZLE 3/4 



    
PAGURO - SPARE PARTS CATALOGUE 

 38 

PAGURO 22 EK - ROCKER ARMS / VALVES 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 39 

PAGURO 22 EK - ROCKER ARMS / VALVES 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO6045213 ROCKER ARM ASSY 
KDI2504 1 

2 AD40LO1770225 EXHAGON HEAD 
SCREW M8X50 4 

6 AD40LO9685191 EXHAUST VALVE 8 
7 AD40LO5755185 SPRING 16 
8 AD40LO1261130 SEAL RING 16 
9 AD40LO6410145 RETAINER ASS.Y KDI 12/16

10 AD40LO9652197 INLET VALVE 8 
11 AD40LO2183124 VALVE BRIDGE 8 

15 AD40LO5615017 ROCKER ARM SHAFT 
SPRING 3 

16 AD40LO1541332 EXHAUST ROCKER 
ARM 4 

17 AD40LO1541331 INTAKE ROCKER ARM 4 

18 AD40LO7701283 ROCKER ARM PIN 
WASHER 2 

19 AD40LO1240102 SEEGER RING 2 



    
PAGURO - SPARE PARTS CATALOGUE 

 40 

PAGURO 22 EK - THERMOSTAT UNIT 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 41 

PAGURO 22 EK - THERMOSTAT UNIT 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO2750577 THERMOSTAT COVER 1 
2 AD40LO1760131 SCREW 2 

3 AD40LO9195003 THERMOSTATIC 
VALVE ASSY 1 

4 AD40LO4420122 
GASKET FOR 

THERMOSTATICS 
VALVE 

1 



    
PAGURO - SPARE PARTS CATALOGUE 

 42 

PAGURO 22 EK -AIR INLET MANIFOLD / AIR FILTER 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 43 

PAGURO 22 EK -AIR INLET MANIFOLD / AIR FILTER 
 

 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO4820087 INTAKE MANIFOLD 
GASKET 1 

2 AD40LO2486607 COMPL.INTAKE 
MANIFOLD KDI2504M 1 

10 AD40LO9732064 SOC HEAD SCREW 
M8x30-5931.8G+Zn.B 8 

13 AD40LO9580120 OIL BREATHER 1 
14 AD40LO3630174 CLAMP 10 2 
15 AD40LO9580064 PIPE 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 44 

 PAGURO 22 EK - EXHAUST GAS MANIFOLD 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 45 

PAGURO 22 EK - EXHAUST GAS MANIFOLD 
 

 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

3 AD40LO4420126 EXHAUST MANIFOLD 
GASKET 4 

11 AD40LO6780217 STUD 8X1,25X55 8 



    
PAGURO - SPARE PARTS CATALOGUE 

 46 

PAGURO 22 EK - EGR VALVE 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 47 

PAGURO 22 EK - EGR VALVE 
 

 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO6370002 PLATE 1 

10 AD40LO1760131 SCREW 4 
11 AD40LO4760067 GASKET 1 

12 AD40LO1770160 HEX FLANG HEAD 
M8x16-8G+ZN.B 2 

13 AD40LO6370769 EGR LOCKUP FLANGE 
EXHAUST SIDE 1 

14 AD40LO4670019 COPPER WASHER 
D22X16.2 1 1 

15 AD40LO9040031 HEX PLUG M16X1.5 
DIN 908 + ZNB 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 48 

PAGURO 22 EK - TEMPERATURE SENSORS 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 49 

PAGURO 22 EK - TEMPERATURE SENSORS 
 

 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO9015005 BY PASS VALVE PLUG 1 
2 AD40LO4670060 COPPER WASHER 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 50 

PAGURO 22 EK - CRANCKSHAFT 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 51 

PAGURO 22 EK - CRANCKSHAFT 
 

 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO1051486 CRANKSHAFT KDI 
2504 S/P ASS.Y 1 

2 AD40LO2280155 KEY 1 
3 AD40LO8400048 PARAL.PIN 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 52 

PAGURO 22 EK - PISTON / CONNECTING ROD 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 53 

PAGURO 22 EK - PISTON / CONNECTING ROD 
 

 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO6502088 PISTON ASS.Y 
STANDARD KDI "M" 4 

1 AD40LO6502587 PISTON ASSY 
+0,2MM. "R" KDI"M" 1 

2 AD40LO8211287 RINGS SET STANDARD 
KDI "M" 4 

2 AD40LO8211291 RINGS SET +0,2MM 
(R) "M 4 

3 AD40LO8480122 PIN PISTON 4 
4 AD40LO1175097 RETAINER RING 8 
5 AD40LO1526315 CONNECTING ROD 4 

6 AD40LO1640155 CONN. ROD BEARING 
STANDARD KDI 3/4 

7 AD40LO1780181 SCREW M10X1X50 6/8 

8 AD40LO1630058 CONROD SMALL END 
BUSH 3/4 



    
PAGURO - SPARE PARTS CATALOGUE 

 54 

PAGURO 22 EK - CRANKCASE 
 
 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 55 

PAGURO 22 EK - CRANKCASE 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

 AD40LO8205133 CRANKCASE GASKET 
SET KDI 1903/2504 1 

1 AD40LO1511368 CRANKCASE 1 
2 AD40LO9580117 BLOW BY PIPE 1 

5 AD40LO9766004 CRANKCASE FIXING 
TORX SCREW 16 

6 AD40LO9766003 CRANKCASE FIXING 
TORX SCREW 10 

7 AD40LO1257280 THRUST WASHER 
STANDARD KDI 2 

8 AD40LO1611263 BEARING STANDARD 
KDI 4/5 

9 AD40LO9766005 CRANKCASE FIXING 
TORX SCREW 1 

10 AD40LO1580167 BUSHING 1 
11 AD40LO8400156 LOCKPIN 2 
12 AD40LO1970141 SLEEVE 2 
13 AD40LO8990073 D.40 CAP 1 
15 AD40LO8990022 PLUG D.30 4 

16 AD40LO9080132 PLUG AVSEAL D6 
02961-00607 2 

17 AD40LO8990054 PLUG 2 
18 AD40LO8965097 CAP M14x1,5 1 
19 AD40LO1970456 SLEEVE N 10 2 

20 AD40LO4670019 COPPER WASHER 
D22X16.2 1 1 

21 AD40LO9040031 HEX PLUG M16X1.5 
DIN 908 + ZNB 1 

21 AD40LO9015006 CAP 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 56 

PAGURO 22 EK - FLYWHEEL SIDE SUPPORT 
 
 
 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 57 

 
PAGURO 22 EK - FLYWHEEL SIDE SUPPORT 

 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO3790123 
(AD40LO3790121) 

FLANGE ASS. WITH 
GASK. KDI 1 

2 AD40LO4501169 OIL SEAL FLANGE 
GASKET 1 

3 AD40LO1213547 OIL SEAL CHO 
83X100X10 1 

4 AD40LO992R046 SCREW M.6X22 5931 
8.8+Zn.b 8 

5 AD40LO1970456 SLEEVE N 10 2 



    
PAGURO - SPARE PARTS CATALOGUE 

 58 

PAGURO 22 EK - ENGINE MOUNT 
 
 
 

 



    
PAGURO - SPARE PARTS CATALOGUE 

 59 

PAGURO 22 EK - ENGINE MOUNT 
 

 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO1790024 BOLT 'D 10  

2 AD40LO8546407 ENGINE SUPPORT 
BRACKET  



    
PAGURO - SPARE PARTS CATALOGUE 

 60 

PAGURO 22 EK - TIMMING SYSTEM COVER 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 61 

PAGURO 22 EK - TIMMING SYSTEM COVER 
 

 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO6658040 OIL PUMP CARTER 
ASSY 1 

2 AD40LO9730032 SOC HEAD CAP SCR 
M8X45L 8.8 15 

3 AD40LO1213550 OIL SEAL 
RING38X50X7 CHO 1 

4 AD40LO6495084 CURSOR FOR BY-PASS 
OIL 1 

5 AD40LO5625030 SPRING 1 

6 AD40LO4670019 COPPER WASHER 
D22X16.2 1 1 

7 AD40LO9015011 CAP 1 
8 AD40LO1200081 ORING 3100 D2000 1 

12 AD40LO8400020 PIN 6X12 UNI 1707 2 



    
PAGURO - SPARE PARTS CATALOGUE 

 62 

PAGURO 22 EK - OIL FILTER 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 63 

PAGURO 22 EK - OIL FILTER 
 

 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO7265021 OIL FLTER 
CONNECTION 1 

2 AD40LO2175280 OIL FILTER CARTRIDGE 
K 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 64 

PAGURO 22 EK - OIL DOPSTICK 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 65 

PAGURO 22 EK - OIL DOPSTICK 
 

 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO9761045 SELF TAPPING SCREW 
M6X16 TSN 1 

2 AD40LO9330179 OIL DIPSTICK TUBE 
ASSY KDI M 1 

3 AD40LO1400570 OIL DIPSTICK ON THE 
CYL.HEAD 1 

4 AD40LO1200328 ORING 1 

5 AD40LO1200001 ANEL. ORING 108-
GOM. NITRIL D2000 1 

8 AD40LO9080285 PLUG AVSEAL D12 
02964-01215 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 66 

PAGURO 22 EK - BRATHER SYSTEM 
 
 
 
 
 
 

 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 67 

PAGURO 22 EK - BRATHER SYSTEM 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

6 AD40LO1760130 HEX FLANG HEAD 
SCRE M6X12-8.8+Zn.B 7 

7 AD40LO6370764 BLOW BY CLOSING 
FLANGE 1 

8 AD40LO4775749 BLOW BY COVER 
GASKET 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 68 

PAGURO 22 EK - OIL COOLER 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 69 

PAGURO 22 EK - OIL COOLER 
 

 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

29 AD40LO9040031 HEX PLUG M16X1.5 
DIN 908 + ZNB 1 

30 AD40LO4670019 COPPER WASHER 
D22X16.2 1 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 70 

PAGURO 22 EK - OIL FILLING KIT 
 
 
 
 

 
 
 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 71 

 
PAGURO 22 EK - OIL FILLING KIT 

 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO9032129 INLET OIL PLUG 
KOHLER 1 

2 AD40LO1200082 ORING D31.89/26.50 
2.62 THK 1 

3 AD40LO1201098 ORING 3168 1 
4 AD40LO1570077 OIL FILL ASSY 1 

5 AD40LO9761046 SELF TAPPING SCREW 
M6X20 3 



    
PAGURO - SPARE PARTS CATALOGUE 

 72 

PAGURO 22 EK - FITTING FOR CAB HEATING 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 73 

PAGURO 22 EK - FITTING FOR CAB HEATING 
 

 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO9040031 HEX PLUG M16X1.5 
DIN 908 + ZNB 1 

2 AD40LO4670019 COPPER WASHER 
D22X16.2 1 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 74 

PAGURO 22 EK - 4thPTO 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 75 

PAGURO 22 EK - 4thPTO 
 

 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
13 AD40LO4580258 GASKET 1 
14 AD40LO2660010 BEARING COVER 1 

15 AD40LO9761045 SELF TAPPING SCREW 
M6X16 TSN 4 

21 AD40LO7625007 WASHER D12/6 1 THK 4 



    
PAGURO - SPARE PARTS CATALOGUE 

 76 

PAGURO 22 EK - PHASE SENSOR 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 77 

PAGURO 22 EK - PHASE SENSOR 
 

 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO9761046 SELF TAPPING SCREW 
M6X20 1 

2 AD40LO3800074 PLUG CLOSING 
SENSOR HOLE ASSY 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 78 

PAGURO 22 EK - CAMSHAFT 
 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 79 

PAGURO 22 EK - CAMSHAFT 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO1410001 PUSHROD 8 
2 AD40LO7215182 TAPPET 8 

3 AD40LO1010039 KDI2504 MACHINED 
CHILLED CAMS. 1 

4 AD40LO2200002 KEY 1 
5 AD40LO1240057 SNAP R. N 10 1 
6 AD40LO1780104 BOLT 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 80 

PAGURO 22 EK - TIMING SYSTEM 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 81 

PAGURO 22 EK - TIMING SYSTEM 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
4 AD40LO4936322 CAMSHAFT GEAR 1 

5 AD40LO4936325 INJECTION PUMP 
GEAR 1 

6 AD40LO1241070 SNAP RING D.36 1 

7 AD40LO9732074 SOC HEAD SCR 
M8X20L UNI5931 ST 4 

8 AD40LO6130114 
MACHINED 

INTERMEDIATE GEAR 
PIN 

1 

9 AD40LO1257181 INTERMED.GEAR 
SHOULDER RING 1 

10 AD40LO4936327 ASSY IDLER GEAR 1 
11 AD40LO1257157 THRUST BEARING 1 
13 AD40LO1200219 ORING 1 
14 AD40LO4936327 ASSY IDLER GEAR 1 
15 AD40LO1970516 SLEEVE DE.18 DI.14.5 1 
16 AD40LO6130115 GEAR PIN 1 
17 AD40LO1257276 THRUST WASHER 1 
18 AD40LO4936312 GEAR 1 
19 AD40LO1580289 BUSHING 1 
20 AD40LO1257275 THRUST WASHER 1 
21 AD40LO1240094 SNAP RING D.26 EXT. 1 
22 AD40LO4670016 GASKET 1 
23 AD40LO1901199 DRILLED SCREW M14 1 
24 AD40LO1580154 BUSHING 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 82 

PAGURO 22 EK - OIL PAN 
 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 83 

PAGURO 22 EK - OIL PAN 
 

 
 
 
 
 
 
 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO6645868 KDI 2504 OIL SUMP 
ASSY 1 

2 AD40LO9320228 INTAKE PIPE 1 

3 AD40LO4670088 CUPPER WASHER 
18X24X1 2 

4 AD40LO9040026 PLUG M18x1,5 DIN 
908 8.8+ZnB 2 

5 AD40LO9766006 TORX SCREW 24 
6 AD40LO1200226 ORING 1 

7 AD40LO1760151 EXAG,BOLT SCREW 
M6X16 W.FLANGE 2 

8 AD40LO1760196 CAPSCREW M6X12 1 
16 AD40LO4776100 GASKET D 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 84 

PAGURO 22 EK - FUEL FEED PUMP 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 85 

PAGURO 22 EK - FUEL FEED PUMP 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO6585170 
(AD40LO6585005) 

ELECTRICAL FUEL 
PUMP 12V KDI M 1 

5 AD40LO6727058 TRASPARENT PRE-
FILTER FBN 1 

8 AD40LO3617248 RUBBER CLAMP 1 

9 AD40LO7270313 NICKEL PLATED BARB 
FUEL FITTING 2 



    
PAGURO - SPARE PARTS CATALOGUE 

 86 

PAGURO 22 EK - FLYWHEEL 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 87 

PAGURO 22 EK - FLYWHEEL 
 

 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

1 AD40LO9881686 COMPLETE FLYW.SAE 
7"1/2 1 

2 AD40LO1862089 BOLT 6 
3 AD40LO2816245 RING GEAR 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 88 

PAGURO 22 EK - ENGINE FLANGE / BACKPLATE 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 89 

PAGURO 22 EK - ENGINE FLANGE / BACKPLATE 
 

 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO2032449 FLANGING BELL SAE4 1 

2 AD40LO1780031 BOLT 10X25-5739-
8G+ZN.B 10 

3 AD40LO8400108 DOWEL PIN D.10X20 
UNI 1707 2 



    
PAGURO - SPARE PARTS CATALOGUE 

 90 

PAGURO 22 EK - AIR INLET ACCESSORIES 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 91 

PAGURO 22 EK - AIR INLET ACCESSORIES 
 

 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

6 AD40LO3866149 INTAKE MANIFOLD 
FLANGE 1 

7 AD40LO4820092 INTAKE FLANGE 
GASKET 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 92 

PAGURO 22 EK - PULLEYS / BELT 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 93 

PAGURO 22 EK - PULLEYS / BELT 
 

 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 

5 AD40LO6975484 POLY-V ENGINE 
PULLEY RAT.1:1. 1 

6 AD40LO2440487 POLY-V BELT 1 
7 AD40LO9865319 CRANKSHAFT BOLT 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 94 

PAGURO 22 EK - STARTING MOTOR 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 95 

PAGURO 22 EK - STARTING MOTOR 
 

 
 
 
 
 
 
 

NO. CODE: DESCRIPTION Q.TY 
1 AD40LO5840281 STARTING MOTOR 1 

2 AD40LO9730045 ALLEN SCREW 10X30-
5931-12.9+dac 2 

3 AD40LO7565007 SPRING WASHER 
D14.2/8.2 1 

4 AD40LO3240018 HEX NUT M8 1.25P 
STEEL 8 1 



    
PAGURO - SPARE PARTS CATALOGUE 

 96 

PAGURO 22 EK - GLOW PLUGS / CONTROL UNIT 
 
 
 
 
 

 
 



    
PAGURO - SPARE PARTS CATALOGUE 

 97 

PAGURO 22 EK - GLOW PLUGS / CONTROL UNIT 
 

 
 
 

NO. CODE: DESCRIPTION Q.TY 

4 AD40LO9732074 SOC HEAD SCR 
M8X20L UNI5931 ST 4 



    
PAGURO - SPARE PARTS CATALOGUE 

 98 

  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

VTE S.r.l. 
via Luciano Lama, 5 

33050 Fiumicello - Udine - Italia 
Tel.: +39 0431 96488 

Web-site: www.volpitecno.com 
 

http://www.volpitecno.com

